Kl: ] -
W /
KAILE TESTING HALEIL S 510101002505

SCKLIJCISYXGS7936-0001

172312050551 AN

B R R ARFRA A

SiChuan Kaile Testing Co.,Ltd.

oA U

Test Report
IR R F(2021)5041085W 5

T H % B SR

Project Name

RFEEAL  pu) R AR R A TR A A

Applicant

Bl 2R 5. SRR

Kind of Test

w5 H

Test Date




KLjC
2[R ]

KAILE TESTING

JUREF (2021) % 041085W =

o SR :

I\ F B S A K s b oA A ] A IR & F S o8, IR WA E TN, A
N5 A8 '] “CMA 5 5 A 8 37 T6UF B 1 FE

2. IRENBFE. HE; ﬁﬂﬁﬂifﬁﬁbﬂﬁwﬁ Dhig . ZREITRG R ToAH RAZN
BFNEFTR.

3. BRIEETWN ARG A FUW, JHEFMA AN, BKAEE+HHFARA R,
AT ZE . TIEERKEER, AZEEHIR,

4. HZAET BITRERIFES, RO E T IERFE S MR BUE 7155, AXTRE R RIE 51
51, AXFEmRE. B, 8. RAESEFFAERER. WERT, SR
AIANF PR

S WRERM SO, TP RESEE BRI, BERLHIRME BFEE IR, WS
B EPRE AR, AN B A& B 5] A2 5T

6. RERNE|FHEHAHE, EEHAHE.

7 AR ENERFEAEH, SNHRELEEASH TR %, REKRAF A

HoAth B BN NG ARSI 2, 55 A =) s s S S i), AN\l R BE I8
FHEIERE TR .

8. BREFVRRAIFE B SATAE B BE R LASL, P A B L PR v A 8] R 52 O AS T BE PR

9. MAEDAER.

RTINS

BAZAZRR: DY) R TIE AR A PR A

oo bk RRERSTT ST X B R EE898 5 R BE{E BB A901

HE  ZW: 610000

ARSSEEiE:  (028) 87914404

s [ DO)IIURR I ARFE R A 7 B g fr

o hk: EAPATEM X MY E X DSXBHRF3-3Z15. 1780

i Zw: 636600

73R 11 : JJ!I@IEH@J&*EEE NCIEEVI 3000

oo dke DU)E SR ETH BRREEILN —H11S

H[S Zn: 624000

1

—

R

I1




Ryt
el A

KAILE TESTING

IR (2021) % 041085W =

oL W i
1. WAllAE

VU B IER A B PR A B HIRFE, B FF2021504 A 30 H 3 H RS SHATHIHEM .
iz H AL T JE WL AR XA SCEHE TlkE X #1115,
2. RILEERER '
AHLRSIGHRIRERGFEINR 2-1; HBHLARSKHN SMEE LE 2-2.
R2-1 FHLRESIGREEARER

—

5 FE i g 5 e ] 15 BL R 44 FF Ak 1 it HE A & (m)
001 210430W-05-01P-1,2,3 04 30H b 4t/h \ 12
*®2-2 FBHHAERSENLEMLER
ERMAR | WEGE | SRR | W | e | R RWTE RIK
FEEEB, §E i
, &L EL 2.5 K, ; BEY . FER . bR THES R
WA s | M N P * A LR, 1RIR
3. WM H . HESRIE. 83 2 5hr
AHLRSAANINE . FHIERIE. 8 FACES B LR 3-1.
X311 FHHLRERSKEMNIHE. HEkIE. XSS HAL
igﬂ 5 H 47 T R Kol 58 *ﬁ&*g‘w‘
GB/T16157-1996[E 5& i5 G i S - Tk il & 55
Hil3%) 4 A5G YW TRt T i3 B3R (R) WHRXKL-YC-09 | \ \
HJ/T 397-2007 [# 7 J7 2% < T B2 AR B
A4 HJ693-2014 [l e 5 RIEES BEDHNE T — i ;
. BE o e H a4 0 MRACKL-YC-09 | 3 mg/m
- GB/T16157-1996 [# 5€ i5 AR HES - Bk il & 55 i e <
AEE SV A SRR H s MHE () MHRAXKL-YC-09 | \ %o
- GB/T16157-1996 [l i i3 e HES kvl & 55, . T :
b A 5 Yo TR H a4 () MHRKL-YC-09 | \ m3/h

4. R g5 R VR
AHLR RSV bRE: _ BRI RRI5 R HE bR E)  (GB13271-2014)
A H LRSI g5 R P R 4-1.

B, 2|




Ry

gl 4
KAILE TESTING
YRR (2021) %5 041085W 2
X 4-1 FHHLERSKNS B LR
P g R4 5
K e 15 4R i H - PRrE |
B 1 s 42 3K 42 5K RS B ;=¥ iv2 FT=W | NG R A PEHY
FEHAmE | o 3407 \ \ \
A % 9.5 \ \ \
oo | o | wpan | mwem | swme | mgm 2 \ v
HE Ok & mg/m? 64 64 150 | iEkR
HEBCH % I kg/h 0.143 0.134 \ \
W4

ARRKMZE RFH, ZIHSY (4vh) FHEHBURES s FrE
PRAEY (GB13271-2014) # 3 ¢

WRrs®.

Ehb bt L L L e R e L L T T T T T T T T T T ST T E s T T S ey

(L FEE)

WPl

WmirERER

H RS P v PR AE

< WA

B (IR RRTs R HER

1

I 1 -

gl A
R A L

1] 5 LA
&R H B

@z

RN

B2W ¥2 R



